BULLETIN 11548
PARTS

HIGH SPEED TAPE PUNCH SET
(BRPE)

TELETYPE

CORPORATI

sussioiary or Weslern Eleclric Company inc.

SKOKIE, ILLINOIS, U. S, A-



BULLETIN 11548

PARTS
HIGH SPEED TAPE PUNCH SET

(BRPE)

TELETYPE

CORPORATI:

suasioiary or Weslern Electric (‘ompany INC.

SKOKIE, ILLINOIS, U. S, A,

© 1954 and 1960 by Teletype Corporation.
All rights reserved. Printed in U. S. A.



11548

LIST OF EFFECTIVE PAGES
JULY, 1960

(Supersedes May, 1960 Issue)

Page Change
Number In Effect
Ato B Change 5
CtoE Change 3

1-1 to 1-2] Change 3
2-1to 2-10 Change 3
3-1 Change 3
3-2to 3-3 Change 5
3-4 to 3-7 Change 3
3-8 to 3-9 Change 5
3-10 Change 4
3-11 Change 3
3-12to 3-17 Change 5
4-1 to 4-3 Change 3
5-1 Change 3
5-2 to 5-4 Change 5

The above list indicates the effective pages
as of the date of issue. Upon receipt of change pages,
insert them numerically and discard any superseded

pages.

CHANGE 5



TABLE OF CONTENTS

11548

Variable Feature Chart (Units Covered)

Photographs

High Speed Tape Punch Base « « « «

. SECTION 1 = Tape Punch (BRPE6 and up)

Tape Containers « + o o ¢ o = o «
Tape Out Contact Assembly . .. .
RearPlate. v ¢ o o ¢ s ¢ o v o &
Magnet and Toggle Link Mechanism .
Punch and Toggle Link Mechanism .

Main Shaft « « ¢« ¢« o o &
142925 Chad Box Assembly.
Front Cover « « ¢ o o « &
Motor Covere « o o o o o

SECTION 2 - Tape Punch (BRPE1,2,3 and 5) and Base (BRPEB2, 3 and 4)

.
.
.
.

e o e o
‘s e s e

Base Assembly + . ¢ « v 4 4 . .
Magnet Mounting Plate Assembly .
Punch Block Assemblies . . . . .

Main Shoft Assembly . . . .. .

Tape Feed and Guide Parts. . . « .

Contact Box Mounting Plate . . .
Window Cover Assembly . ¢ « o « &

136127** Modification Kit to Equip a ngh Speed Tape Punch wnfh a Motor Cover
]39956 ModlfICQflon K”' to Add a Mdgneflc Plck'Up e o o 2 & o o o 0 s e @

R I T 2R O I SO S Y
“ & & & r % ¥ ¢ &« & & &
e o o o o o o o o o o 0
e & o o o o o e s o o .
e e o o o o s & 0o s o o
® e o 6 o o v o e o o e
e o ¢ & o o s & s s s o
e o o o o o s » s o o o
® e e o s o o o o o o
e e o o & ° o o s s o

s o o o o
e o o o o
e o o o o
e« e o o o o
e e o & o
s o e o e o o
® © e o o o o
e © e o e o &
* o o o o o
® o e e ® o
e e ® e o
e © o 3 e o

SECTION 3 = Motor Units

e o o o o o o o g 2

LMUS and LMU15 Synchronous Motor Units v o o o o o o « &
113379 and 135259 Sets of Motor Mounting Drive Partse & « o & &

113762 Modification Kit to Provide Motor Mounting and Drive Parts
143044 Modification Kit to Provide Motor Mounting and Drive Parts
143062 Modification Kit to Provide Motor Mounting and Drive Parts
LMU6 Series Motor Unit

e ° e s e o e o o o o o o o 3 o

« s o o o o e e o o o 2 »

SECTION 4 - Miscellaneous Reference

Notes of Explanation & « ¢ o v o o 6 + o s o s o s o s o o ¢ o o

Modification Kits

® 2 e 0 o o © ¢ 8 o 8 o o o o 5 O o o o & o 0

SECTION 5 - Numerical index

*

« o ® s s o ® * e * e e o s o @

e & o e @

e o o o o o o o 3 @

¢« o e & o

® ©® © e e o o e e e o o e o o 9 »

e e o o o

and Base (BRPEB6 and up)

e o o o e e o o 3 @
e @ o o © o o o e @
® 6 e o e o o o 2 @

e o o o & o o
e ® © e e e ¢ o o
e & e e o e o o o

Page

Number

D,E

e o o e o e o e 9 @
@ o o ¢ o o o o g 2
— p—

1

—-—

o

-20

o« o 2=2
.. 223
.. 274
LY 2"5
.. 2-6
e o 27
.. 2-8
. 2-9
.. 2-10
.o 32
.. 34
.o 36
.. 3-8
.. 3-10
3-14,3-16
.o 4=2
o o 4"3

CHANGE 5



11548

VARIATICNS IN THE HIGH SPEED TAPE PUNCHES
TAPE PUNCH (BRPE) 1 2 3 5 6 7 8 9
ASSOCIATED BASE (BRPEB) 4 2 3 2 6 |Notei| 7 8
ASSOCIATED COVER 136127 | X X X ¥
BRPEC X X X
FIVE X X X X
UNIT CODE 31X X
SEVEN X
EIGHT X X
STYLE OF IN-LINE X X X X X X X
FEED HCOLE ADVANCED X
TAPE FULLY PERFGRATED X X X X X X X X
PERFORATICNS CHADLESS
11/16" X X X X
WIDTH OF TAPE 7/8" X X X X
n X X
NUMBER OF TIMING ONE X Note 2 | Note 2| Note 2| Note 2
CONTACTORS TWO X X X
MANUAL TAPE FEED OUT X X X X X X X
TAPE OUT ALARM X X X X
MOTOR SWITCH X X X X X X
TUBE CONTROLLED X X X X X
TRANSISTOR CONTRCLLED X X X
CABLES TAPE PUNCH 135084 | 124347 | 135683 | 135186 | 142886 | 170757 | 142938 | 142800
BASE 124393 | 124393136420 | 124393 | 142961 142939 | 143009
Note 1:

associated base (LRXB), component of the repérforator transmitter set (refer to 1168B).

Note 2;

Magnetic pickup replaced contactors.

PAINT FINISH COLOR CODE CHART
(for parts and assemblies requiring a paint finish)
SMOOTH FINISHES WRINKLE FINISHES
Suffix Color Begojzstem Suffix Color BeICIOZ):Tem
BB Black Semi-Gloss 34 AA Black 37
BA Black High Gloss
BK Gray Green AB Gray Green 40
AC Light Brown
AD Dark Brown 38
BH Light Gray AF Federal Gray
BU Light Gray Semi-Gloss
BV Federal Gray
BZ Charcoal Gray
BX Sunland Beige
Suffix to be applied following the part number.

CHANGE 3



1154B

HIGH SPEED TAPE PUNCH (BRPE1 THROUGH BRPE5)

MOTOR UNIT (LMU) AND A BASE (BRPEB)

CONSISTS OF A REPERFORATOR UNIT (BRPE),

CHANGE 3



11548

HIGH SPEED TAPE PUNCH (BRPE6 AND UP)

CONSISTS OF A REPERFORATOR UNIT (BRPE), MOTOR UNIT (LMU), BASE (BRPEB) AND A COVER (BRPEC200)

CHANGE 3



CHANGE 3

11548

SECTION 1

TAPE PUNCH (BRPE6 AND UP)
AND BASE (BRPEB6 AND UP)



Al

€ JONVHD

I-134N914

z
g R
3
m “I\119337
o 91684
b
0
m
o
5 142915 -
o = B
X 29~ __
® 151657— P DBy
4
142953
\ ‘{
142964 \ ! 142971 —
- /cacauv‘) >us";§—.
: <= ©-7002
©I-219)
&-i51346

~
142966

151657~
LR —
ISOSGG—’
F-s1830 P
S-219)
S
S 002 p— morr
Y |
121244

142953

\ —i42955 151416

I e-1036 5
H 1
”
~ 150966 — ! ==
}?‘é‘\ ‘
A pice
N’ 154661 219|—e

151346 —&

A\

82474 -&

isi626 X © @

E—i53442 *% 42899
©-2669 \

.
:
i

o

)
XX142898

2191
» ./ Jsie57
o

“

x;’ PART OF 142985 CABLE ASSEMBLY
2449\é INCLUDED WITH 142939 CABLE ASSEMBLY
125218+,

avs11



Part
Number

1036
2191
2449
2669
7002
70072
74805
82474
85020
91683
91684
93985
98726
111017
114466
114467
114589
119337
124396
130361
131098
142898
142899
142915
142939
142950
142951
142952
142953
142954
142955
142956
142959
142961
142964
142965
142966
142970
142971
142972
142985
150966
151335
151346
151415
151626
151657
151723
151724
154661
154697
155752
156768

CHANGE 3

11548

NUMERICAL INDEX - FIGURE 1-1

Description

Nut (6-40 Hex)

Washer, Lock

Washer, Lock

Washer, Lock

Washer, Flat

Washer, Lock

Screw (10-32 x 3/4 Hex)
Terminal

Screw, Shoulder (10-32)
Nut (15 /32-32 Hex)
Nut (15/32-32 Ring)
Washer, Lock

Screw (3-48 x 1/4 Fil)
Screw (6-40 x 5/16 Rd)
Connector, Receptacle
Connector, Plug

Mount, Vibration

Plate, Name

Switch Assembly

Nut (1/4~32 Hex)
Terminal

Connector, Plug (24 Pt.)
Connector, Receptacle (24 Pt.)
Bracket, Mounting
Cable Assembly

Bar, Left

Bar, Right

Plate, Mounting

Post

Stud

Bracket, Rear Left
Bracket, Right Rear
Plate

Cable Assembly, Base
3oard Assembly, Terminal
Board Assembly, Terminal
Resistor

Post

Strip, Rear

Strip, Front

Cable Assembly, Motor
Insulator

Stud

Screw (6-40 x 3/8 Fil)
Block, Insulating
Terminal

Screw (6-40 x 1/4 Fil)
Screw (10-32 x 3/8 Hex)
Screw (10-32 x 5/8 Hex)
Rectifier

Grommet, Rubber

-Sleeve, Insulating

Screw (8-32 x 9/32 Hex)



il

€ 39NVHO

ATGW3SSY Y3NIVLNOD 3dvL 2-1 34n9id

74036

<

/(@

1243747 X

2669 RS
6745/

139770

N

143002

142977

135086

absi |



Part
Number

2191
2669
3606
6745
74036
74712
80845
119649
124374
124375
124381
124382
135086
135670
139770
142974
142975
142976
142977
142982
143002

CHANGE 3

11548

NUMERICAL INDEX - FIGURE 1-2

Description

Washer, Lock
Washer, Lock
Nut (6-40 Hex)
Screw (10-32 x 1/2 Hex)
Nut (10-32 Hex)
Spring

Screw (10-32 x 1-13/16 Fil)
Ring, Retaining
Bushing

Plate, Front
Stud

Washer, Flat
Retainer, Tape
Lever, Alarm
Spring

Roller

Brake

Shaft

Reel, Tape
Guide, Tape
Plate, Rear



91

€ IONVHO

~ATBN3ISSV LOVLINOD LNO 3dvL €-1 3¥N9Id

125011
/ 3640

@ '_meeo

143000

84705

74728
97266
82548 82 548

84666 70529

82547 o . 155740 s

82097 74728 , \ . @) @ 2|9| 4/

. 7002 /

(] ‘/ 7

. /

IIZIOO 74723 | O RN | . /7
l250ll 325“ \0 = ’ -

143003 y /

‘ 143001— /

\ m\\ !

<, \
\

— ~ =
—~—
- 1
-
——
— ~_|®
r REF. 143002 .: -
@) SEE FI6.1-2)7 /b _
00 i S
. ~125011 \,43004
3640
tsleao

aysi|



Part
Number

2191
3640
7002
70529
74728
82097
82547
82548
84666
84705
97266
112100
125011
143000
143001
143003
143004
151880
156740

CHANGE 3

11548

NUMERICAL INDEX - FIGURE 1-3

Washer, Lock

Washer, Lock

Washer, Flat

Stiffener

Terminal

Spring, Contact
Insulator

Insulator

Spring, Contact

Spring, Contact

Plate, Clamp

Bushing, Insulating
Washer, Flat

Contact Assembly, Tape Out
Bracket

Stud

Cover, Insulating

Nut (4-40 Hex)

Screw (6-40 x 7/32 Hex)



81

€ 39NVHO

3LVd ¥v3d -1 34N9I4

142923

143028
/

/ 2191
/ 124249

/|~
139991 /‘%

36463

1428I1

124287
41675
3640
@ //3599
- 9o
135247
o
- &p
-5 T~1r0752
143021 143014
- 119652
\@\\ P
_ il
/ I
143026 < uszz://»43045
g Tz 19652
R
143048 |~
119648—@- .. - PR
Y g
/
142829
142828

sl |



Part
Number

2191
2669
3598
3599
3606
3640
7002
34432
41675
36463
86774
90361
110435
110743
111017
112626
115221
119648
119652
124249
124258
124282
124287
124300
125252
135247
139991
142800
142811
142812
142828
142829
142834
142923
143006
143014
143016
143017
143019
143020
143021
143026
143028
—3143045
143048
~%>151724
170752

CHANGE 3

11548

NUMERICAL INDEX - FIGURE 1-4

Description

Washer, Lock

Washer, Lock

Nut (6-40 Hex)

NJt (4-40 Hex)

Nut (6~40 Hex)
Washer, Lock

Washer, Flat

Washer, Flat

Flat

Spring

Screw, Shoulder (6-40)
Washer, Felt

Nut (4-40 Hex)
Washer, Lock

Screw (6-40 x 5/16 Rd)
Nut (10~32 Hex)
Washer, Felt

Ring, Retaining

Ring, Retaining
Spacer

Screw, Shoulder (4-40)
Spacer

Spacer

Spacer

Spring

Oiler, Felt

Post, Spring

Plate, Rear

Stud, Eccentric

Stud, Toggle Arm Spacer
Pawl, Feed

Pin

Bail, Toggle Arm

Post

Lever W/Post

Link W/Hub and Stud
Arm W/Pin, Toggle
Arm, Toggle

Spacer

Spacer

Plate W/Post & Stud
Eccentric

Scale

Link W/Bushings

Spring

Screw (10-32 x 5/8 Hex)
Plate, Rear



ol-i

€ 39NVHO

WSINVHIIW MNIT 37990L ANV LINOVA G-1 34N9I4

156632—
2l9l~§
7002-©

/142835 /,24257

151631
@219 -7

¥USED WITH VACUMN TUBE CONTROL CIRCUITS

T ~(0)-124279

& —151637
© —3640
S — 2501

153442
%52669
®

110434 62726
g,uoqs, _ -

. _O—
| o ©—3599

124355

-

—l124284

N 43050

#

142866
124313

I24269

‘ANN R
@\ < N\':\“

142850

142849

2

142871

_‘\cn@

142848

3 "I_ 93II7\

42823

110743
@G -151658

le4

£))

avsli



Page
Number

1159
1164
2191
2669
3598
3599
3640
7002
42823
82726
93117
110434
110435
110743

111410 -
119651
3124244
124257
124269
124279
124284
124313
124320
124355
125011
125015
142835
142846
142847
142848
1142849
142850
142852
142853
142855
142856
142857
142866
142867
142869
142871
142872
142946
142949
142992
142994
142995
142996
142997
142998
143050
151631
151637
151658
153442
156632

CHANGE 3

11548

NUMERICAL INDEX - FIGURE 1-5

Description

Screw (4-40 x 3/8 Fil)
Screw (2-56 x 3/16 Fil)
Washer, Lock

Washer, Lock

Nut (6-40 Hex)

Nut (4-40 Hex)

Washer, Lock

Washer, Flat

Washer, Flat

Spring

Washer, Lock

Screw (4-40 x 3/16 Fil)
Nut (4-40 Hex)

Washer, Lock

Washer, Flat

Ring, Retaining

Washer, Felt

Arm, Toggle

Link

Link, Feed Punch

Arm, Toggle

Magnet Assembly (25 MA at 120 V.DC)
Armature

Insulator

Washer, Flat

Washer, Flat

Shaft, Toggle Arm
Bracket, Link Pivot

Shaft, Link

Clamp, Link Pivot Bracket
Wick, Felt

Clamp

Bracket, Arm Stop

Stud, Arm Stop Bracket
Bracket, Spring (Left)
Bracket, Spring (Right)
Spring

Magnet Assembly (1A at 28 V.DC)
Yoke

Screw, Adjusting (4-40)
Armature

Armature

Pawl

Pawl

Plate W/Post

Bar, Magnet Mounting (RT)
Bar, Magnet Mounting (RB)
Bar, Magnet Mounting (LT)
Bar, Magnet Mounting (LB)
Screw, Special (6-40)
Plate, Stop

Screw (6-40 x 5/16 Hex)
Screw (4-40 x 1/4 Fil)
Screw (6-40 x 5/16 Fil)
Screw (10-32 x 1/2 Hex)
Screw (6-40 x 13/32 Hex)



cl-|

€ 3ONVHO

9-1 34n9id

WSINVHO3IW 0334 ANV HONNd

89896
L
2539

(@

12423| @; 2669
N

_-14807

@@

I42889

_ 2669

112626

70891

@/142895

142890

>
o \2893

/42823 ©. . _ 151606 <€ %X*
——3640 S x
[ |

®

® g

B, __3639

%—msa?

_. 142873 H2s138

_125683

@ 8330
@29l

-
@/35

* .

x 5740
X % %
142864~ _

&

[
142944 T ]
b

98

%X %

* 7
**12433

/IZ

3606
~
_ 219l

(S 727002
a

7002
' @/ 2191
I70766 | @ 151722

e I’

X *x *
%2740 93118 x%
'42860 TN 4125948
O=_XX71073
5421 _ X
r 42897
! 142912
I
! J—eeen 20 Q@ //8330
i PN |
s - S @/2 gllsless
N 2191 % %
@ 151630

/142865

\@L:ZQZI
. 142924

PART OF 142858
PART OF 170751

®‘ 119662
@

avsii



Part
Number

2191
2539
2669
3598
3606
3639
3640
5740
7002
8330
42823
70891
71073
74036
74807
89896
90437
923118
101892
112626
119652
124231
124331
124332
125138
125421
125683
125948
128357
142858
142859
142860
142861
142864
142865
142873
142876
142888
142889
142890
142893
142895
142896
142897
142901
142910
142911
- 142912
142916
142917
142918
142921
142924
142942
143026
143027

CHANGE 3

Description

Washer, Lock

Nut (3/8 - 32 Hex)
Washer, Lock

Nut (6-40 Hex)

Nut (6-40 Hex)
Washer, Lock
Washer, Lock

Screw (2-56 x 1/4 Fil)
Washer, Flat

Washer, Flat

Washer, Flat

Washer, Lock
Washer, Flat

Nut (10-32 Hex)

Nut (10-32 Hex)
Oiler

Wick, Oil

Washer, Lock

Dowel

Nut (10-32 Hex)
Ring, Retaining

Nut (10-32 Hex)
Punch, Feed

Punch, Code

Screw (2-56 x 3/8 Fil)
Dowel

Bushing, Eccentric
Screw (2-55 x 1/8 Fil)
Ring, Retaining

Block Assembly, Punch
Block, Punch

Plate, Guide

Plates, Guide & Die Set :

Backstop

Screw (6-40 x 2-1/32 Hex)

Arm, Detent
Spring

Wheel, Feed

Post, Tape Lid

Lid, W/Arm Tape
Block, Pawl

Spring

Shaft, Feed Wheel
Spring

Plate

Stud Detent Support
Plate, Connecting
Bushing, Eccentric
Guide, Tape
Cutter, Tape

Chut, Chad

Stud

Roller

Bracket, Tape Guide
Eccentric

Guide

1154B

NUMERICAL INDEX FIGURE 1-6

Part

Number

143040
151606
+ 151630
151658
151687
151694
151722
156536
170760
170766

Description

Ring, Retaining

Screw (10-32 x 1/4 Hex)
Screw (6-40 x 1/4 Hex)
Screw (6-40 x 5/16 Fil)
Screw (4-40 x 7/16 Fil)
Screw (6-40 x 11/32Fil)
Screw (6~40 x 3/16 Hex)
Screw (4-40 x 1/8 Fil)
Plates, Guide & Die Set
Spacer

1-13



€ 3ONVHO

~ . 2539 139962 151660
S 2191
\\
&
151880 ~ J/
110743 NN /
S~ 142887

152426
142806
/

S 142807

139958
142808

3
i
I
'
N
N

124301

142809 \\ 142803—8
S 1399929
142810 ~J

> / )5!637 T
\ 142839 3599 N
L /3640 i

SEE FI1G.1-4)

NG
151633 14280

NN /( REF 142923
54

-
2 - Vi ‘ L
m N 142838 S
by | S~ ,f'/
~ 1 \\\ S
: \\ :
: ! :
=3 : N 142833 !
%) | Sl :
I I AN H
ﬁ : \‘\ |
o ] 101633 o |
] 124289 . S |
N, ~
/¢ S~ 142845 |
IO 101633 . B, !
/2669 N 142844 >
@\/ JA036 142880 R

142882

3640
/151073
/

®©

sl



Page
Number

2191
2539
2669
3599
3640
7002
42823
73175
74036
76983
101633
104807
110743
124289
124301
139958
139962
139997
142801
142803
142805
142806
142807
142808
142809
142810
142833
142838
142839
142840
142841
142842
142844
142845
142880
142882
142887
151073
151630
151633
151637
151660
151880
152426
171692

CHANGE 3

11548

NUMERICAL INDEX - FIGURE 1-7

Description

Washer, Lock

Nut, (3/8-32 Hex)
Washer, Lock

Nut (4-40 Hex)
Washer, Lock
Washer, Flat

Washer, Flat

Washer, Lock

Nut (10-32 Hex)
Screw (4-40 x 1-1/4 Fil)
Washer, Flat

Washer, Flat

Washer, Lock
Bearing, Ball

Spacer

Disk

Flywheel W/Block
Washer, Spring
Housing, Bearing
Screw (10-32 x 3/16 Set)
Spacer

Shield, Feed Bearing
Bearing

Link, Feed Bearing
Clamp

Shield, Feed Bearing
Arm, Bearing

Spacer

Bearing

Clamp, Bearing
Counterweight

Key

Spacer, Bearing Arm
Clip, Bearing

Plate, Front

Clamp, Bearing
Retainer

Screw (4-40 x 5/32 Fil)
Screw (6-40 x 1/4 Hex)
Bearing Ball ’
Screw (4-40 x 1/4 Fil)
Screw (6-40 x 7/8 Fil)
Nut (4-40 Hex)

Nut, Self Locking
Shaft

1-15



Q-1

€ 39NVHO

8-1 34N9Id

A1GW3ISSY X0d AVHD G262vl

142929

= 125171
(REF. 142800 === &)/ 142927

'—;ﬂ

o _ 142877
- (O -_

o

v’

JEEmEL *
(@RarETER

£

142933

*
NOT PART OF 142925

g_ssses

10743
0
@) 80957

G

| 142932

arsi |



1154B

NUMERICAL INDEX - FIGURE 1-8

Part
Number Description

2191 Washer, Lock
80957  Screw (4-40 x 1/4 Hex)
93969  Screw (4-40 x 3/16 Flat)
110743  Washer, Lock
119662  Screw (6-40 x 5/32 Hex)
125171 Screw (10-32 x 1/2 Flat)

142877  Post

142913  Bumper, Rubber
142927  Bar

142928  Bar

142929  Cover, Chad
142932  Stud
142933  Box, Chad

CHANGE 3



8i-1

€ 3IONVHO

H3IA0D LNOH4 6-1 3¥N9I4

(REF 142800 OR {70752
SEE FIG. 1-4)

5

|2X29j5;3@ 34342

@/ngesz
124293 &

151796 Cz@
“9452 e 142988

/

(SEE CABLE CHART
ON PAGE C)

161238
142898 \\\

@-.
110435

155752
151630

143042
/

43043

arsil



1154B

NUMERICAL INDEX - FIGURE 1-9

Part
Number Description

1164  Screw (2-56 x 3/16 Fil) QM“‘"{"&“‘L dwm PA4330

3598  Nut (6-40 Hex)

7002 Washer, Flat Ogm 4433 %
34432 Washer: Flat Q,&Mvwé che l
55005C Washer, Flat Lo
110435  Nut (6-40 Hex) B Gt It 2
112627  Nut (2-56 Hex) -
119652  Ring, Retaining i¢ 2910
124292 Bracket ﬁ = aufport
124293  Stud « 41 gLl
124294 Roller | 58 i
125015  Washer, Flat ' }—,W W’% !
125112  Screw (2-56 x 1/8 Fil) 5 5097
- 142889  Post, Tape Lid /z/&ﬂ_ 13
142983  Guide, Tape B ‘ =
142988  Cover W/Window : /
142989 Window Rt
143007  Pick-up, Magnetic
143041  Screw, Special (4~40)
- 143042  Oiler, Felt
143043  Bracket ’ v 0y
150948A Plate, Identification ‘ I4 2
150950  Plate, Identification > achalefe
151630  Screw (6-40 x 1/4 Hex) .
151658  Screw (6-40 x 5/16 Fil) > ot gudte .
151796  Plate, Identification Q ’ i< gC !
155752  Sleeve, Insulating _ Je ok
161238  Connector, Receptacle (36 Pt.) Gl
170754  Bracket, Tape Guide Mtg.
170756  Bracket, Tape Guide ,G ) e Aot WM\»G‘% [
¢S b~
‘ ) 1% 3¢

CHANGE 3



11548

154399

156993
156770

142991%* | N

** SEE COLOR CODE CHART ON PAGE C

FIGURE 1-10. MOTOR COVER (BRPEC)

1-20 CHANGE 3



11548

NUMERICAL INDEX - FIGURE 1-10

Part
Number Description

142991** Cover

154399  Plate, Identification (Bell)
156770  Plate, Identification (Teletype)
156993  Nut, Speed

CHANGE 3 1-21



CHANGE 3

11548

SECTION 2

TAPE PUNCHES (BRPEI, 2, 3 AND 5)

2-1



»
N

€ JONVHD

15166l

121246

151335
2191
151657
151415
1036
noir
150966

151690
2669

124365
124364

124363

49056
2669

151723
2669
34432

138079
129758

129755

110434
110743
125011

151631
2191
7002
124370
6748

3606
12437}

124396
95320
91683
91684
151628

124372
119337
124373

151657
2191

124369

151657
2191

124360

124374

SEE EXPLANATION ON

SCREW 1178  SGREW
SOAGER [ 93118 WASHER, LOCK
SCREW A 151233  WASHER 'FLAT
Wﬁ%ﬁe&lﬁ% 139770  SPRING
CLAMP, CABLE ; { 93118 WASHER, LOCK
e l}glggg glASHER FLAT
|
STUD ) 135670 LEVER, ALARM
gJASE\%R,LOCj 135668 SPACER
c
TERMINAL (35669 POST
BLOCK , TER ] 172669 WASHER,LOCK
SCREW J 121246 CLAMP , CABLE
i TOR 151724 SCREW
:g:é.x 0 | 2669 WASHER, LOCK
WASHER, LOCK 3438 WASHER,FLAT
BRACKET , RIGHT] _ 121248 CLAMP, CABLE
BRACKET | LEFTJ \ \T_——m“s REEL , TAPE
BAR, CROSS' 124362 pLATE
SCREW 124388 RETAINER , TAPE
WASHER, LOCK| (78" TAPE)
SCREW 135086 RETAINER,TAPE
WASHER,LOCI (li716" TAPE)
WASHERFLAT)

BRACKET TAPE GUIDE

(16" PE)
BRACKET, TAPE GUIDE
(778" TAPE)

SPR[NG ~

WASHER LOC
WASHER) FLA
BTk LOCK

WASHER,FLA
PLATE

SOREW =

NUT
STUD <]

SWITCH ASSEMBLY

NUT,HEX
NUT RING

swicn - L4 A [

SCREW
WASHER ,LOCK
WASHER FLAT
GUIDE

SCREW
WASHER, LOCK

SHAFT
RING, RETAINING
BRAKE

STUD
WASHER,FLAT
WASHER LOCK
NUT

CLAMP, CABLE

SCREW
Mo (10743 WASHER,LOCK

CONNECTOR,RECEPTACLE

TERMINAL 135563 STRAP scR
EW
gl?ﬁ:l’(éH?gFF o) 2191 WASHER , LOCK
BRACKET 124368 PLATE RECEPTACLE
scrEw 76299 SPRING
35503 FOOT , RUBBER
WASHER,LOCK 151346 SCREW
STRIP 125015 WASHER FLAT
aigﬂgR LOC\I 124367 STRIP
o casie sssewery oosts soew
BAR LEFT) (INCLUDES 124394 CONNECTOR,PLUG) 2665 WASHER. LOCK
||3 SEE CHART ON PAGE C 74036 NUT ?
SoREW ;
WASHER,LOCH 124375 PLATE , FRONT
BUSHING 124377 PLATE ,REAR

PAGE 4-2

BASE ASSEMBLY

absi |



129768

124224
74554
124324

151657
2191

1215
124321

151346
2191

151632
2191

124248
151637
3640
1250H
124243
124312

124247
3598
2191

142743
i

124311

151346
2191

124249

124283
124250

151606
2669

124232
3606

11548

LEVER ( WITH 4703
I0ll4 SPRING POST) 1030
{n27e9
PLATE , REAR S606
POST, SPRING / 124326
PLATE , MOUNTING \ A 124355
!’ 4 B
SCREW ’ —
msnsa,c.ocx' ] | :::::
SCREW, SHOULDER — \O ¥ 5 Cor66
BRACKET - 1 2191
SCREW
WASHER,LOC
— 124246
SCREW
WASHER,LOCI 124245
PLATE , STOP
SCREW 151346
WASHER,LOC 219l
WASHER, FLA £
BRACKET, STOP ARM —~———— ( g 124313
YOKE =
STUD j 104824
NUT
WASHER,LOCK |
SHIM { 004") »
u ' ; 124319
PLATE ,MOUNTING ] Nrease2
o © (29766
219|
SCREW
WASHER,LOCIJ (51346

SPACER (1 REQ.) 124282

SPACER (1 REQ.) 124300

STUD
WASHER,LOCK
NUT
10115
151618
2191
/ 8330
fghin O
SCREW 7 D ? 24335
WASHER,LOCK |

Q 1 ] o
STUD,ECCENTRIC ] % O (51692
NUT - L 29

0o o7

MAGNET MOUNTING PLATE ASSEMBLY

/
\

CHANGE 3

SPRING

SCREW , SHOULDER

WASHER ,FLAT
NUT

ARMATURE
INSULATOR

PLATE, MOUNTIN
PLATE , FRONT
-STUD

WASHER, LOCK
PAWL , BLOCKING

PAWL , BLOCKING

SCREW
WASHER, LOCK

MAGNET

SPRING

POST , SPRING

G

PLATE ,MOUNTING

STUD
WASHER , LOCK

SCREW
WASHER ; LOCK

SPACER ( 9 RE

Q.)

SPACER ( 9 REQ.)

ECCENTRIC
SCREW
WASHER , LOCK
WASHER , FLAT

CHUTE, CHAD

SCREW
WASHER , LOCK

2-3



1154B

124333 BACKSTOP 124331 PUNCH, FEED
5740 SCREW i 124332 PUNCH ,CODE
124353 PLATE,GUIDE 5740 5GREW
125421 PIN
124334 SCREW [IOTITT =y 124326 BLOCK ,PUNCH
2191 WASHER,LOCK-@ T
8330 WASHER
| s
101892 PIN / ,
1=}
125138 SGREW 124338 PLATES,GUIDE
124336 PUNCH BLOCK ASSEMBLY AND DIE SET
5 UNIT CODE WITH IN-LINE FEED HOLE
(EXCLUDES PARTS MARKED (@)
135183 BACKSTOP 124331 PUNCH ,FEED
5740 SCREW
124332 PUNCH,CODE
135181 PLATE,GUIDE.
5740 SCREW
125421 PIN
124334 SCREW 135180 BLOCK , PUNCH
2191 WASHER LOCKI-@
8330 WASHER
101892 PIN ,
125138 SCREW. 182 PLAT i
135177 PUNCH BLOCK ASSEMBLY S D ST
6 UNIT CODE WITH ADVANGCED FEED HOLE
(EXCLUDES PARTS MARKED (@)
124333 BACKSTOP , 124331 PUNCH,FEED
5740 SCREW
DLATE GUIDE 124332 PUNCH,CODE
124327 PL
2 , 5740 SCREW
125421 PIN
124334 SCREW 124326 BLOCK,PUNCH
2191 WASHER,LOCK —@
8330 WASHER
101892 PIN
125138 SCREW 124325 PUNCH BLOCK ASSEMBLY 124328 PLATES, SUIDE
7 UNIT CODE WITH IN-LINE FEED HOLE ’
(EXCLUDES PARTS MARKED (@)
2.4 CHANGE 3



74036
2669

124235

3599
3640
125011

125683

151657
219!

8330

124244

124277
124287

135247

124234

3598
2191

124233
110974

3599
3640
125011

135175
124229
74036
2669

124227

90436

11548

uT

N 24259
WASHER,LOCK L?gggg
STUD,DETENT
SUPPORT
Yy
f
L 1 124258
b i EH b o _£|o4 35
() 119651
NUT g 124257
WASHER,LOCK|
WASHER, FLAT 124279
ECCENTRIC .,
SCREW ]
WASHER, LOC v
WASHER FLAT) B
WASHER, FELT-—— 124280
SHAFT ASSEMBLY
112626
All- 2669
SPACER 34432
NUT ==
WASHER,LOCK 124251
WASHER,FLAT
WASHER, FELT \ 124252
BAIL & LINK ASSEMBLY
LEVER,TAPE TENSION ————————— 124296
NUT i
WASHER,LOCK 124344
) i 3598
STUD = ) 2191
l__;'lfl L
SPRING e ] |
NUT e |\
WASHER,LOCK] 34432
WASHER,FLAT)  TAPE TENSION LEVER ASSEMBLY ﬂ;gggg
TAPE ROLLER ASSEMBLY
WHEEL ,FEED (ADVANCED FEED HOLE)
WHEEL,FEED (IN-LINE FEED HOLE) 124343
NUT
WASHER,LOCK
STUD, FEED WHEEL 90437
89896
112626
{2423
WICK, FELT 173639
124230

FEED WHEEL & TAPE GUIDE ASSEMBLY

CHANGE 3

STUD
NUT
WASHER,LOCK

SCREW , SHOULDER
NUT

RING,RETAINING

ARM ,TOGGLE
LINK ,FEED PUNCH

SHAFT

NUT
WASHER , LOCK
WASHER , FLAT

STUD, ECCENTRIC

LINK ASSEMBLY

ROLLER
STUD

NUT
WASHER, LOCK

WASHER, FLAT
RING,RETAINING

WASHER, FLAT

SPACER

WICK, FELT

OILER

NUT
NUT
WASHER,LOCK

GUIDE , TAPE

2-5



11548

124256 CLAMP 599 NUT
i51073 ﬁgq{_sw} 640 WASHER,LOCK
72508 SCREW 124274 GLAMP
129763 SCREW ]@ 124275 SPACER
22'99' W"S';ER"-OC"1 / 124274 GLAMP
1293 SCREW
3640 WASHER,LOCK] M 124276 SCREW
104705 BEARING,BALL 1073 SoREW. |
124308 EGCGENTRIC NUT
151618 SCREW WASHER, LOCK
2191 WASHER,LOCK ] WASHER', FLAT
[
|
[ Jp—
124254 SHMAFT,MAIN o Ll =] P~ BEARING,BALL
75198 WASHER,LOCK > CLAMP
? = =15
129765 SHIM(020") ‘]‘4 = o uaT
135666 BUSHING(B)- %" ARM , BEARING
124310 CLAMP 124281 SPAGER
.
'12'2:22"__.' ggﬁgﬁ\;‘en 93107 BEARING,BALL
92128 BEARING,BALL 124273  ARM,BEARING
124225 HOUSING,BEARING 124272 SPACER
124358 . BEARING, BALL
124255 LINK
MAIN SHAFT ASSEMBLY
124277 BAIL
41382 SPRING
124285 POST, SPRING 24286 POST, SPRING
3606 NUT 3606 NUT
124266 LINKADJUSTABLE FEED PAWL 124284 ARM, TOGGLE
124269  LINK
135176 LINK
124268 BRACKET, LINK PIVOT
124260 PAWL,FEED 7’
N124270 SHAFT
45104 SPRING o
N\ i
124236 ARM,DETENT )k\\\ oles SCREW
2
C 124271 CLAMP
51686 SCREW
3640 WASHER,LOCK
= N\
= \
= - 1
76804  SPRING = @ /
124351 POST,SPRING] @
3606 NUT J \&/,

TAPE FEED—-OUT MECHANISM

®,® AND (©) SEE PAGE 4-2 FOR EXPLANATION

2-6

CHANGE 3



11548

———————I5173

SCREW , CONTACT

150180 LINK ,TOGGLE W
151820 SPRING J
N @iy
51176 BASE =52 A1 151179  TERMINAL
ol uEE] 124305 PLATE,ADJUSTING
S
2 HAOaAI N
- =1 O |
-|:-—I 50171 CONTACT, TOGGLE
P L=\ 151177 TERMINAL
o )
ﬁ’_ L= 25126 SCREW
124306 ARM,ECCENTRIC 3624 WASHER, FLAT
' N < 90791  WASHER, LOCK
151182 WASHER,FIBER
151183 INSULATOR
151185 GUIDE
TOP VIEW
3599 NUT bl
110743 WASHER,LOCK J —ﬁg +——151359  GOVER
, e 124354  BOX,CONTACT
151731 SCREW
151685 SGREW
110743 WASHER,LOCK
SIDE VIEW (1164 SCREW
193118  WASHER, LOCK
124304 TIMING CONTACT BOX ASSEMBLY
GABLE ASSEMBLY 124350  CONNEGTOR, PLUG
(INCLUDES 124349 CONNECTOR, PLUG) :
SEE CHART ON PAGE C =
118576 CLAMP, CABLE
129761 PLATE
151637 SCREW
3640 WASHER,LOCK 151637 SGREW
125011 WASHER,_FLAT 3640 WASHER,LOCK
25011 WASHER,FLAT
151658 SCREW
2191 WASHER,LOC;(]
7002 WASHER,FLA \
£ 150411  WASHER, FLAT
/ / 1/ 24303 BUSHING
e ’ SCREW, THUMB
% ¥ Y ” Y
" (‘ ot || ” A
l * ” i ~ T i
i - . i (3 T
- utl,d T i N .
129764 NUT(WITH easoe—/ %ﬂg?g:? SPAGER
PIN
CONTACT BOX MOUNTING PLATE
(R) SEE PAGE 4-2 FOR EXPLANATION
CHANGE 3 2-7



3598
2191

34432

124292

124294

| [124293
119652
34432

—124408

124356

135673 GOVER

129769 ' WINDOW PLASTIC —

125011 WASHER,FLAT
110743 WASHER,LOCK -

151637 SCREW \

NUT L
WASHER,LOCK]

WASHER,FLAT

BRACKET

ROLLER

WASHER

BRACKET ASSEMBLY,
TAPE GUIDE

GUARD, TAPE

STUD ]
RING RETAINING J

O
\@9/

124357 BRACKET

124291 GUIDE ,TAPE

129762 PLATE,INDICATOR

TAPE GUIDE BRACKET ASSEMBLY

25015 WASHER,FLAT

151658 SCREW
2191 WASHER,LOCK

129770 COVER (WITH
CUT-OUT FOR
MANUAL TAPE
FEED-OUT
LEVER)

110435 NUT

110743 WASHER,LOCK

WINDOW. COVER ASSEMBLY

125011  WASHER, FLAT

CHANGE 3



1154B

0
139500 WINDOW, COVER__

110743 WASHER, LOCK
110435 NUT. N Lo
9

111345 BOLT

o — 151637 SCREW

N

|
125011 WASHER, FLAT

110743 WASHER, LOCK

. ‘

N\ __~139503** COVER W/BRACKETS

® 5~ 125011 WASHER
! 1174scnsw,@ @ FAT |
| / SHOULDER_5— =g

"

111347 SCREW, THUMB

WI]B% SPRING

110435 NUT
110743 WASHER, LOCK

1174
SCREW,
SHOULDER

139501
ARM, STOP

110435 NUT

-®

)]
7

&

§

é“ 151693 SCREW

©—3606 NUT
©—8330 WASHER, FLAT

@ 78469 FOOT

&-103539 screw

139563** COVER ASSEMBLY

— 139502 PLATE, BOTTOM

B 151346 SCREW
© — 8330 WASHER, FLAT
&~7849 Foor

— 98436 SPACER

©

©-2191 WASHER, LOCK
&~103539 SCREW

** SEE COLOR CODE CHART ON PAGE C

136127** MODIFICATION KIT TO EQUIP A HIGH SPEED TAPE PUNCH WITH A MOTOR COVER

CHANGE 3

2-9



11548

139958 DISK
139962 FLYWHEEL W/BLOCK

*2191 WASHER, LOCK

76966 SCREW, SET

s -/’—/ﬁm 4124225 HOUSING

124254 SHAFT, MAIN *92128 BEARING, BALL

*2539 NUT

2191 WASHER, LOCK
*73175 WASHER, LOCK

151630 SCREW

139957 BRACKET -

139961 PICK-UP, MAGNETIC

3598 NUT \|
2191 WASHER, LOCK
76099 WASHER, FLAT J

76966 SCREW, SET
139992 BUTTON

*129763 SCREW

139960 SPACER

139997 WASHER, SPRING

MAIN SHAFT PARTS

76099 WASHER, FLAT 139959 SCALE
139989 POST 151660 SCREW
*129768 LEVER : 2191 WASHER, LOCK

: *7002 WASHER, FLAT
139991 POST) T = AN *124303 BUSHING
**139990 POST | 124224  PLATE, REAR

REAR PLATE PARTS

*NOT PART OF 139956 MODIFICATION KIT

**EOR UNITS NOT HAVING MANUAL TAPE FEED OUT

139956 MODIFICATION KIT TO. ADD A MAGNETIC PICK-UP

2-10 : CHANGE 3



CHANGE 3.

~ 1154B

SECTION 3

MOTOR UNIT

3-1



11548

153030
— *150040

— %2191

*123769

\ *151795 =~ with fan

151622 170764 - without fan

? 151346
! *
@'g 2191
@ 151637 :"\\\
ST 151926
151692 : | 7334
]
2191~ ! ®
122249
| — 87334
- | ©— 125011
151920~ | | o se0
i "\ 151686
Jd

122245
/

\/% ,; 151925 =
\ 96264R — 151922
151927 ‘ \

*PECULIAR TO LMU3

FIGURE 3-1, LMU3 AND LMU15 SYNCHRONOUS MOTOR UNITS
3-2 CHANGE 5



11548

'NUMERICAL INDEX - FIGURE 3-1

Part
Number Description

2191 Washer, Lock
2263  Nut (8~32 Hex)
3640  Washer, Lock
7002  Washer, Flat
71999  Spring, Motor Thrust
87334  Washer, Insulating
96264R  Strap, Terminal (5")
122201  Bearing, Ball
122211  Washer, Pull
122220  Oiler, Ball
122229  Bolt, Clamping
122245  Capacitor (43-48 MFD)
122249  Switch, Thermostatic
122251 Stator, Motor
122252  Shield Assembly, End
123769  Fan, Motor
125011  Washer, Flat
128874  Rotor, Motor
150040  Screw (6-40 x 5/8 Fil)
150976  Bracket, Motor Mounting
151346  Screw (6-40 x 3/8 Fil)
151620  Strap, Motor Mounting
151621  Screw (6-32 x 3/4 Rd)
151622 Nut (6~32 Sq)
151626  Terminal
151637  Screw (4-40 x 1/4 Fil)
151686  Screw (4-40 x 3/8 Fil)
151692  Screw (6-40 x 3/16 Fil)
151795  Motor, Synchronous - 1/12 H.P.
115/1/60 Cycle, AC General Electric
Model 55CI9LG10 - with fan
151920  Plate, Mounting
151922 Clamp
151923  Relay
151924  Plate, Insulating
151925  Clamp
151926  Nut (4-40 Spl)
151927  Cable, Motor Unit
152297  Washer, Bearing
153030  Mount, Vibration
153049  Washer, Fiber
170764  Motor, Synchronous - 1/12 H.P.
115/1/60 Cycle, AC General Electric
Model. 5SC19LG 10 - without fan

CHANGE 5



11548

® 1269
T« (REF 150976 &
| N\ SEE FIG3-) 219 X784

=
135076

~
~

N

AN

9, 1.2
® -\
®
~—~—— ] ,,”@\’\\
—— DT B
= ey -
@ (MOTOR
SHAFT)
135671

% SEE EXPLANATION ON PAGE 4-2

FIGURE 3-2. 113779 AND 135080 SET OF MOTOR MOUNTING AND DRIVE PARTS
(600 O.RM.- GEAR DRIVE )

(REF 151618 AND

(REF 151346 AND 2191
— SEE FIG. 3~1)

-
——
-
—
-
—
-

L
N(MOTOR
SHAFT)

74807

FIGURE 3-3.

135259 SET OF MOTOR MOUNTING AND DRIVE PARTS
(3600 O.PM.- DIRECT DRIVE)

-7
1

€)-3438
| ~

W\

—74807

-124390

CHANGE 3



Part
Number

1036
1179
1248
1269
2190
2449
2669
3438
6745
7002
74807
104124
108103
124390
124391
124392
135075
135076
135077
135671
135784

CHANGE 3

NUMBERICAL INDEX FIGURES 3-2, 3-3

Description

Nut (6-40 Hex)

Screw (6-40 x 5/8 Fil)
Screw (6-40 x 1/2 Flat)
Screw (6-40 x 1/2Fil)
Washer, Lock

Washer, Lock

Washer, Lock

Washer, Flat

Screw (10-32 x 1/2 Hex)
Washer, Flat

Nut (10-32 Hex)

Screw (1/4-32 x 11/32 Hex)
Washer, Flat

Stud

Plate, Motor Mounting
Coupling, Flexible
Post

Gear (84T)

Hub, Gear

Gear (147)

Guard, Gear

11548

3.5



(PUNCH SHAFT) —\

\—151721

3.5

11548

— 85422

I 51693

1
N .
(NP 2

-

135179

K‘(MOTOR SHAFT)

-,
P \

\—-135095

FIGURE 3-4. 113762 MODIFICATION KIT TO PROVIDE MOTOR MOUNTING AND DRIVE PARTS
(3800.0.P. M BELT DRIVE)

CHANGE 3



11548

NUMERICAL INDEX - FIGURE 3-4

B
o
=¥

Number Description

2191 Washer, Lock
2669 Washer, Lock
3438 Washer, Flat
85422 Screw (10-32 x 15/16 Hex)
135093 Spacer
135094 Sprocket
135095 Retainer, Belt

135096 Hub
135097 Belt
135178 Sprocket
135179 Hub

151693 Screw (6-40 x 9/16 Fil)
151721  Screw (6-40 x 3/4 Hex)

CHANGE 3



11548

143052

») PUNCH SHAFT

MOTOR SHAFT

(‘<\ &, -
-~
*90511
85422 /
*151724
171190
~ 2.7 \—— MOTOR MOUNTING BRACKET
\‘7"\ A
@ 125733
[
|
102392 (5/32" thick)
*94072 (1/4" thick) YEARLY DESIGN

SPECIFICATION 59445

FIGURE 3-5. 143044 MODIFICATION KIT TO PROVIDE-MOTOR MOUNTING AND DRIVE PARTS

(110 characters-per-second)

3-8 CHANGE 5



11548

NUMERICAL INDEX - FIGURE 3-5

Part
Number Description

2191 Washer, Lock
3606  Nut (6-40 Hex)
3639 Washer, Lock
85422 Screw (10-32 x 15/16 Hex)
90511 Screw (6-40 x 13/16 Hex)
94072 Spacer
102392 Spacer
102664 Hub
125733 Washer, Flat
143052 Sprocket (24 Grooves)
143053 Hub
143054 Sprocket (44 Grooves)
143055 Belt (13" Pitch Length)
151724 Screw (10-32 x 5/8 Hex.)
171190 Sprocket (44 Grooves)

CHANGE 5



11548

143053

14306! \
PUNCH SHAFT @ %

143039 MOTOR SHAFT

151721

125733

FIGURE 3-6 . 143062 MODIFICATION KIT TO PROVIDE MOTOR MOUNTING AND DRIVE PARTS
(3800 O.P.M. BELT DRIVE)

' CHANGE 4



11548

NUMERICAL INDEX - FIGURE 3-6

Part
Number Description

2191  Washer, Lock

2669  Washer, Lock

3438 Washer, Flat

81596  Screw (10-32 x 1-3/8 Hex)

125733  Washer, Flat
151346  Screw (6-40 x ,375 Fil)
151721  Screw (6-40 x 3/4 Hex)
135094  Sprocket
135095 Retainer, Belt

135097  Belt
143038  Spacer
143039  Hub
143053  Hub

143061  Sprocket, Driven

CHANGE 3



11548

NUMERICAL INDEX - FIGURE 3-7

Part
Number Description
2191 Washer, Lock
6345 Nut (6-32 Hex)
7002 Washer, Flat
71999 Spring, Motor Thrust
91837 Washer, Fiber
92260 Washer, Lock
98642 Washer, Lock
111062 Terminal
122200 Shield Assembly, End
122201 Bearing, Ball
122202 Bolt, Clamping (10-32)
122204 Cap, Brush
122205 Brush w/Spring
122206 Holder, Brush
122208 Washer, Flat
122210 Armature
122211 - Washer, Pull
122220 Qiler, Ball
122221 Stator
122233 Capacitor Assembly
122253 Shield Assembly, End
125143 Screw (6-32x 5/16 Flat)
150701 Motor, Series
150873 Collar, Spacing
150880 Spring, Governor Brush
150881 Spring, Governor Brush
150882 Brush
150884 Mounting, Brush
150885 Plate, Brush
150886 Plate, Clamp
151346 Screw (6-40 x 3/8 Fil )
151453 Nut (10-32 Hex)
151455 Spring, Helical Clip
151620 Strap, Motor Mounting
151621 Screw (6-32 x 3/4 Rd)
151622 Nut (6-32 Sq)
151626 Terminal
151630 Screw (6-40 x 1/4 Hex)
151642 Screw (6-40 x 3/4 Fil )
151657 Screw (6-40 x 1/4 Fil )
151658 Screw (6-40 x 5/16 Fil )
151661 Screw (6-40 x 1 Fil )
153030 Mount, Vibration
153031 Bushing, Lead
153101 Grommet
153102 Screw, Set (8-32)
153103 Screw, Self Tapping
153114 Wire Assembly

3-12 CHANGE 5



7002

2191 \
151346 \ ]5]6422]9]
/B

151658 =
2191 N [

e
150873 . &7
150882 151681 \@__\ 291

2191
WQ@\ 150881 @ < 150880

11548

151621

ol 151620
. 4 151622

150701

7002 7002
2191 2191
151346 ‘ 151346
122204 122202

l 22200 Y

71999

///
122205
153103 =

. 153114
‘22206 / ':1151455 \
@ \
O=

151 630'4-—
“““““““““ *153031

/*122211

#12h201 122210

91837
##151455

125143
g/ ##111062

P #151455
91837
v

151453
98642

40

**122220

~
| **153030

N
\\\\\\ 122253
122221

-

151
> 2?‘:;3'—— NOT PART
OF 150701

\

| VAR,

-—M@\

*PART OF 122200  #PART OF 122210
**PART OF 122253  ##PART OF 122233

FIGURE 3-7.

CHANGE 5

SERIES MOTOR FOR LMU6 MOTOR UNIT

3=13



145

‘8-¢ 3¥NOId

LINN YOLOW 9NWT 304 ATEWISSY YONYIAOD S80S

G JONVHD

150865
\ ?/151152

4 150866\ o—"174 -
' 150850 -~

150877 @;’ e ]
150849 S \0 ST
7002\\ ) A9 150858

151659

2191 /

151659 @ 150868 150850
W@ / 5 150849 /
/ 150868 , 7002 -
191 \ P
2191
150869~ ]5]659 \ 0 / 6345
P9 0
, ‘ — 7002
@‘ J©

-
-

152495 @
\ =
\

150872 é\észo

: —— 150856
: — 150857
/@“ g ®— 10743
98712 é\]5”52
150872
N 110743
150879 é\ 151637 N
e
(- \
152495 @7@®
151659 / 150868
2191 | 150849

7002

sl



Part

Number

2191
6320
6345
7002
98712
110743
125011
150849
150850
150856
150857
150858
150859
150865
150866
150868
150869
150872
150877
150879
150997
151152
151637
151659
151661
152495
154375

CHANGE 5

11548

NUMERICAL INDEX - FIGURE 3-8

Description

Washer, Lock

Screw, Contact

Nut (6-32 Hex)

Washer, Flat

Screw (4-40 x 7/32 Flat)
Washer, Lock

Washer, Flat

Washer, Insulating

Plate, Insulating

Arm, Movable Contact

Clamp, Contact Arm

Bracket, Contact

Bracket, Contact Arm Mounting
Screw, Clamping (4-40)
Clamp, Adjusting Screw Locking
Bushing, Insulcting

Spring, Governor

Stud, Cover Mounting

Bracket, Governor Spring Guide
Cover, Governor

Fan, Governor

Screw (4-40 x 3/16 Hex)

Screw (4-40 x 1/4 Fil)

Screw (6-40 x 1/2 Fil)

Screw (6-40 x 1 Fil)

Bushing

Backstop

3=15



11548

163269

163267 \
\

/ /ﬂ@> caor /af—ﬁ@

,/\“s 161579

150980

-

] 6
: N
P @ 61085 N 150976
161580 @\/1 12627 AN /

@ z

8449\@

(
1
|
|
i
|
100743\¢/\ |
J

L--

FIGURE 3-9. MOUNTING PARTS FOR LMU6 MOTOR UNIT

3-16 CHANGE 5



Part
Number

2191
3598
3624
5740
8449
61085
73374
91837
100743
112627
150976
150980
150995
151631
151661
152459
161579
161580
162861
163267
163268
163269
164479

CHANGE 5

11548

NUMERICAL INDEX - FIGURE 3-9

Description

Washer, Lock

Nut (6-40 Hex)

Washer, Flat

Screw (2-56 x 1/4 Fil )
Collar

Washer, Lock

Spacer

Washer, Fiber

Clamp, Cable

Nut (2-56 Hex)

Bracket, Motor Mounting
Plate, Clamping

Bushing, Insulating

Screw (6-40 x 5/16 Hex)
Screw (6-40 x 1 Fil )
Bracket, Resistor Mounting
Copacitor (1/2 MF)
Resistor (500 ohm)

Screw (6-40 x 1-7/16 Fil )
Wire w/Terminal (2-3/4" lg)
Wire w/Terminal (6-1/2" lg)
Wire w/Terminals (2" lg)
Terminal

3-17



CHANGE 3

11548

SECTION 4

MISCELLANEOUS REFERENCE

4



PAGE 2-2

(A)

PAGE 2-6

(A)

(B)
©)

PAGE 2-7

(A)

PAGE 3-4

4.2

(A)

11548

NCTES OF EXPLANATICN

The 151661 screw (1" long) replaces the 151346 screw (3/8" long) when the 108162 spacer is used.

The 72508 screws (6-40 x 3/4" Hex) replaces the 129763 screws (6-40 x H/lé" Fil) on units with

only 1 timing contactor.
The 135666 bushing replaces the bearing and clamp on units with only 1 timing contactor.

The 124269 link is used with all code punches and the in-line feed punch. The 135176
link is used with the advanced feed punch.

The 135667 spacer replaces the 129760 plate on units with only 1 timing contactor.

The 135784 gear guard is not included with the 135080 modification kit. The 135079 tape
guide bracket shown on Page 2-2 is part of the 135080 modification kit.

CHANGE 3



136010 and 136011 Modification Kits to provide tape~out alarm.

Part
Number

1178
23118
139770
*124377
151329
151233
135668
135670

* Peculiar to 136010 (order if plate on unit has noswitch mounting holes).

11548

MODIFICATICN KITS

(The parts involved are shown on the pages indicated below)

Description

Screw (2-56 x 7/16 Fil)
Washer, Lock

Spring

Plate, Left Side

Switch

Washer, Flat

Spacer

Lever

Quantity

—_—_— N — —~ —= NN

136016 Modification Kit to adapt a 6 or 7 unit BRPE for two tape perforation.
136017 Modification Kit to adapt a 5 unit BRPE for two tape perforation.

Part
Number

219
3598
3606
76299
119649
119652
1242901
124293
124294
124341
124342
124356
124357
124375
124376
124380
124381
124382
124383
*124388
125015
**135086
136466
136467
151630
151631

* Peculiar to 136016.
** Peculiar to 136017,

CHANGE 3

Description

Washer, Lock

Nut (6-40 Hex)

Nut (6-40 Hex)

Spring

Ring, Retaining

Ring, Retaining

Guide

Stud

Roller

Brake

Shaft

Guard

Bracket

Plate

Spacer

Guide

Stud

Washer, Flat

Reel Assembly

Retainer Assembly
Washer, Flat

Retainer Assembly
Spacer

Screw (10-32 x 3-1/4 Fil)
Screw (6-40 x 1/4 Hex)
Screw (6-40 x 5/16 Hex)

(Specification 5818S)
(Specification 5818S)

Quantity

NRNNDN =N ~ et et et N) N ot ot ot ot et ot ot ot ) = =t = N

Page
Number

NNNI})NNNN
NNNMNNNNDDNDDNDDN

(Specification 58085)

Page
Number

LU U UL

NNNNMNNNI})NNNMNNNM
NNNNMNNDNNOOOONNOODO®DOODONDN

"
N

4-3



CHANGE 3

11548

SECTION 5

NUMERICAL INDEX

5-1



Part
Number

1030
1036
1159
1164

1174
1178
1179
1215
1248
1269
1293
2191

2263
2449
2539

2669

3438
3624

3598

3599

3606

3624
3639
3640

4703
5740

6320
6345
6745
6746
7002

8330

8449
34432

35503
36463
41382
41675
42823
45104
49056
55005C
61085
70072
70891
71073
71999
72508
73175
73374

74036

74554
74712
74728
74805
74807
76099
76299

Description and
Page Number

Screw, Shoulder (6-40) 2-2,2-3
Nut (6-40 Hex) 1-2,2-2,3-4
Screw (4-40 x 3/8 Fil) 1-10
Screw (2-56 x3/16Fil) 1-10.1-18,
2-6

Screw, Shoulder (4-40) 2-9
Screw (2-56 x 7/16 Fil) 2-2
Screw (6-40 x 5/8 Fil) 3-4
Screw. Shoulder (4-40\ 2-2
Screw (6-40 x 5/8 Fil) 3-4
Screw (6-40 x 1/2 Fil) 3-4
Screw (4-40 x 1/8 Fil) 2-6
Washer, Lock 1-2,1-4,1-6,1-8,
1-10,1-12,1-14,1-16,1-18, 2-2,
2-3,2-4,2-5,2-6.2-7,2-8.2-9,
2-10,3-2,3-4,3-6,3-8, 3,10,3-12,
3-14,3-16

Nut (8-32 Hex) 3-2

Washer, Lock 1-2,3-4

Nut (3/8-32) Hex) 1-12, 1-14, 2-6,
2-10

Washer, Lock 1-2,1-4,1-8,1-10
1-12,1-14, 2-2, 2-5,2-6, 3-4,3-6,
3-10

Washer, Flat 2-2,3-4,3-6.3-10
Washer, Flat 3-16

Nut (6-40 Hex) 1-8.1-10,1-12,
1-18,2-3, 2-5, 2-8, 2-10,3-16

Nut (6-40 Hex) 1-8.1-10.1-14.
2-5.2-6.2-7

Nut (6-40 Hex) 1-4,1-8,2-2,2-3,
2-6.2-9.3-8

Washer, Flat 2-7

Washer, Lock 1-12.2-5.3-8
Washer, Lock 1-6.1-8.1~10.1-12.
1-14,2-3,2-5, 2-6, 2-7.3-2

Spring 2-3

gchw (2-56 x 1/4 FiD1-12, 2-4,

Screw, Contact 3-14

Nut (6-32 Hex) 3-12,3-14

Screw (10-32 x 1/2 Hex) 1-4,3-4
(6-40 x 5/16 Hex) 2-2

Washer, Flat 1-2,1-4,1-8.1-10.
1-12.1-14.1-18.2-2.2-7.2-10.
3-2, 3-4,3-12,3-14

Washer. Flat 1-12.2-3.2-4.2-5.

2-9

Collar 3-16

Washer, Flat 1-8.1-18.2-9.2-5.
2-8

Foot, Rubber 2-2

Serina 1-8

Serina 2-6

Washer, Flat 1-8.2-5

Washer, Flat 1-10,1-12,1-14
Serina 2-6

Screw (10-32 x 7/8 Hex) 2-2
Washer. Flat 1-18

Washer, Lock 3-16

Washer, Flat 1-2

Washer, Lock 1-12

Washer, Flat 1-12

Spring 3-2,3-12

Screw (6-40 x 1/4 Hex) 2-6
Washer, Lock 1-14,2-6,2-10
Spacer 3-16

Nut (10-32 Hex) 1-4,1-8,1-12,
1-14,2-2,2-5,2-6

Post 2-3

Sering 1-4

Terminal 1-6

Screw (10-32 x 3/4 Hex) 1-2,2-2
Nut (10-32 Hex) 1-12,3-4
Washer, Flat 2-10

Sprina 2-2

Part
Number

76966
76804
76983
78469
80845
80957
81596

82097
82474
82547
82548
82726
82747
84666
84705
85020
85422
86774
87334
89894
90361
90436
90437
90511
90791
91683
91684
91837
92128
92260
93107
93117
93118
93582
93969
93985
94072
95320
96264R
97266
98436
98642
98712
98726
100516
100743
101115
101633
101862
101892
102392
102664
103539
104124
104705
104807
104824
108103
110434

110435
110743

110974
111017

111062
111345
111346
111347
111410
112100
112626
112627

11548

NUMERICAL INDEX

Description and
Page Number

Screw. Set (10-32) 2-10
Sering 2-6

Screw (4-40 x 1=1/4Fil) 1-14
Foot 2-9

Screw (10-32 x 1-13/16 Fil) 1-4
Screw (4-40 x 1-1/4 Hex) 1-16
Screw (10-32 x 1-3/8 Hex) 3-6.
3-10

Serina. Contact 1-4

Terminal 2-2

Insulator 1-6

Insulator 1-6

Serina 1-10

Terminal 1-2

Serina. Contact 1-4

Serina. Contact 1-6

Screw. Shoulder (10-32) 1-2
Screw (10-32 x 5/16 Hex) 3-6.3-8
Screw. Shoulder (6-40) 1-8
Washer. Insulatina 3-2

Oiler 1-12,2-5

Washer, Felt 1-8

Wick, Felt 2-5

Wick, Oil 1-12, 2-5

Screw (6-40 x 13/16 Hex) 3-8
Washer, Lock 2-7

Nut (15/32-32 Hex) 1-2, 2-2
Nut (15/32-32 Ring) 1-2, 2-2
Washer, Fiber 3-12,3-16
Bearing, Ball 2-6, 2-10
Washer, Lock 3-12

Bearing, Ball 2-6

Washer, Lock 1-10, 2-6
Washer, Lock 1-12, 2-2
Washer, Flat 2-6

Screw (4-40 x 3/16 Flat) 1-16
Washer, Lock 1-2

Spacer 3-8
Switch 1-2, 2-2
Strap 3-2
Plate, Clamp 1-6
Spacer 2-9

Washer, Lock 3-12

Screw (4-40 x 7/32 Flat) 3-14
Screw (3-48 x 1/4 Fil) 1-2
Screw (10-32 x 1-1/4 Hex) 2-2
Clamp, Cable 3-16

Eccentric 2-3

Washer, Flat 1-14

Spacer 2-2

Dowel 1-12, 2-4

Spacer 3-8

Hub 3-8

Screw (6-40 x 3/8 Fil) 2-9
Screw (1/4-32 x 11/32 Hex) 3-4.
Bearing, Ball 2-6

Washer, Flat

Spring 2-3

Washer, Flat 3-4

Screw (4-40 x 3/16 Fil) 1-10, 2-2,
2-5

Nut (4-40 Hex) 1-8, 1-10, 1-18,
2-6, 2-8, 2-9

Washer, Lock 1-8, 1-10, 1-14,
1-16, 2-2, 2-7, 2-8, 2-9,3-14
Spring 2-5

Screw (6-40 x 5/16 Rd) 1-2, 1-8,
2-2

Terminal 3-12

Bolt 2-9

Spring 2-9

Screw, Thumb 2-9

Washer, Flat 1-10

Bushing 1-6

Nut (10-32 Hex) 1-8,'1-12, 2-5
Nut (2-56 Hex) 1-18,3-16

Part
Number

112769
114466
114467
114589
115221
118576
118577
119337
119648
119649
119651

119652

119662
121244
121246
121248
122200
122201
122202
122204
122205
122206
122208
122210
122211
122220
122221
122233
122245
122249
122251
122252
122253
123769
124224
124225
124226
124227
124229
124230
124231
124232
124233
124234
124235
124236
124243
124244
124245
124246
124247
124248
124249
124250
124251
124252
124254
124255
124256
124257
124258
124259
124260
124266
124268
124269
124270
124271
124272
124273
124274
124275
124276
124277
124279

Description and
Page Number

Washer, Flat 2-3
Connector 1-2
Connector 1-2

Mount, Vibration 1-2
Washer, Felt 1-8
Clamp, Cable 2-7
Clamp, Cable 2-2
Plate, Name 1-2, 2-2
Ring, Retaining 1-8
Ring, Retaining 1-4, 2-2
Ring, Retaining 1-10, 2-5
Ring, Retaining 1-8, 1-12, 1-18,
2-5, 2-8

Screw (6-40 x 5/32 Hex) 1-16
Clamp, Cable 1-2
Clamp, Cable 2-2
Clampn. Cable 2-2
Shield Assembly 3-12
Bearing, Ball 3-2,3-12
Bolt, Clamping (10-32) 3-12
Cop, Brush 3-12

Brush w/Spring 3-12
Holder, Brush 3-12
Washer, Flat 3-12
Armature 3-12

Washer, Pull 3-2,3-12
Oiler, Ball 3-2,3-12
Stator 3-12

Capacitor Assembly 3-12
Capacitor 3-2

Switch 3-2

Stator 3-2

Shield Assembly 3-2
Shield Assembly 3-12

Fan 3-2

Plate 2-3, 2-10

Housing 2-6, 2-10
Retainer 2-6

Stud 2-5

Wheel 2-5

Guide 2-5

Nut (10-32 Hex) 1-2, 2-5
Stud 2-3

Stud 2-5

Lever 2-5

Support

Arm 2-6

Bracket 2-3

Washer, Felt 1-10, 2-5
Pawl 2-3

Pawl 2-3

Stud 2-3

Plate 2-3

Spacer 1-8, 2-3

Stud 2-3

Stud 2-5

Link 1-8, 2-5

Shaft 2-6, 2-10

Link 2-6

Clamp 2-6

Arm 1-10, 2-5

Screw, Shoulder (4-40) 1-8, 2-5
Stud 2-5

Pawl 2-6

Link 2-6

Bracket 2-6

Link 1-10, 2-6

Shaft 2-6

Clamp 2-6

Spacer 2-6

Arm 2-6

Clamp 2-6

Spacer 2-6

Screw (4-40 x 1-3/64 Fil) 2-6
Bail 2-5, 2-6

Link 1-10, 2-5

CHANGE 5



Part
Number

124280
124281
124282
124283
124284
124285
124286
124287
124288
124289
124290
124291
124292
124293
124294
124296
124300
124301
124302
124303
124305
124306
124308
124310
124311
124312
124313
124318
124319
124320
124321
124322
124323
124324
124325
124326
124327
124328
124331
124332
124333
124334
124335
124336
124338
124341
124342
124343
124344
124349
124350
124351
124353
124354
124355
124356
124357
124358
124360
124361
124362
124363
124364
124365
124366
124367
124368
124369
124370
124371
124372
124373
124374
124375
124376
124377

- CHANGE 5

Description and
Page Number

Shaft 2-5
Spacer 2-6
Spacer 1-8, 2-3
Spacer 2-3
Arm 1-10, 2-6
Post 2-6
Post 2-6
Spacer 1-8, 2-5
Post 2-3
Bearing, Ball
Clamp 2-6
Stud 1-12, 2-8

Bracket 1-18, 2-8

Stud 1-18, 2-8

Roller 1-12, 1-18, 2-8
Roller 2-5

Spacer 1-8, 2-3

Spacer 1-14, 2-6

Pin 2-7

Bushing 2-7, 2-10

Plate 2-7

Arm 2-6

Eccentric 2-6

Clamp 2-6

Plate 2-3

Yoke 2-3

Magnet Assembly 1-10, 2-3
Washer, Insulating 2-3
Post 2-3

Armature 1-10, 2-3
Bracket 2-3

Plate 2-3

Plate 2-3

Plate 2-3

Block Assembly 2-4

Block 2-4

Plate 2-4

Plates 2-4

Punch 1-12, 2-4

Punch 1-12, 2-4

Backstop 2-4

Screw (6-40 x 1-27/32 Hex) 2-4
Chute 2-3

Block Assembly 2-4

Plates 2-4

Brake 2-2

Shaft 2-2

Spacer 2-5

Stud 2-4

Connector 2-7

Connector 2-7

Post 2-6

Plate 2-4

Box 2-7

Insulator 1-10, 2-3
Guord, Tape 2-8

Bracket 2-8

Bearing, Ball 2-6

Bar 2-2

Bar 2-2

Plate 2-2

Bar 2-2

Bracket 2-2

Bracket 2-2

Strip 2-2

Strip 2-2

Plate 2-2

Strip 2-2

Plate 2-2

Stud 2-2

Box 2-2

Bracket 2-2

Bushing 2-2

Plate, Front 2-2. 1-4
Spacer 2-2

Plate 2-2

1-14, 2-6

11548

NUMERICAL INDEX (Continued)

Part
Number

124380
124381
124382
124383
124388
124390
124391
124392
124395
124396
124408
125011

125015
125112
125126
125138
125143
125171
125218
125421
125683
125733
125948
128357
128874
129755
129758
129760
129761
129762
129763
129764
129765
129766
129768
129769
129770
129771
131098
135075
135076
135077
135079
135086
135094
135095
135096
135097
135175
135176
135177
135178
135179
135180
135181
135182
135183
135247
135563
135568
135666
135667
135669
135670
135671
135673
135784
136127**
139500
139501
139502
139503**
139563**
139770
139957

Description and
Page Number

Guide 2-2

Stud 2-2

Washer, Flat 1-4, 2-2
Reel 2-2

Retainer 2-2

Stud 3-4

Plate 3-4

Coupling 3-4

Connector 2-2

Switch Assembly 1-2, 2-2
Bracket Assembly 2-8
Washer, Flat 1-6, 1-10, 2-2, 2-3.
2-5, 2-7, 2-8, 2-9, 3-2,3-14
Washer, Flat 1-10, 1-18, 2-2, 2-8
Screw (2-56 x 1/8 Fil) 1-18
Screw (2-56 x 9/32 Fil) 2-7
Screw (2-56 x 3/8 Fil) 1-12. 2-4
Screw (6-32 x 5/16 Flat) 3-12
Screw (10-32 x 1/2Flat) 1-16
Nut (1/4-32 Hex) 1-2
Dowel 1-12, 2-4

Bushing 1-12, 2-5

Washer, Flat 3-8, 3-10
Screw (2-56 x 1/8 Fil) 1-12
Ring, Retaining 1-12

Rotor 3-2

Spring 2-2

Bracket 2-2

Plate 2-7

Plate 2-7

Plate 2-8

Screw (6-40 x 11/16 Fil) 2-6, 2-10
Nut, Special 2-7

Shim (.020") 2-6

Stud 2-3

Lever 2-3, 2-10

Window 2-8

Cover 2-8

Screw, Thumb 2-7
Terminal 1-2

Post 3-4

Gear (84T) 3-4

Hub 3-4

Bracket 2-2

Retainer, Tape 1-4, 2-2
Sprocket 3-6, 3-10
Retainer 3-6, 3-10

Hub 3-6

Belt 3-6, 3-10

Wheel 2-5

Link 2-6

Block Assembly 2-4
Sprocket 3-6

Hub 3-6

Block 2-4

Plate 2-4

Plates 2-4

Backstop 2-4

Oiler, Felt 1-8, 2-5

Strap 2-2

Spacer 2

Bushing 2-6

Spacer 2-7

Post 2-2

Lever 1-4, 2-2

Gear (14T) 3-4

Cover 2-8

Guard 3-4

Modification Kit 2-9
Window 2-9

Arm 2-9

Plate 2-9

Cover w/Brackets 2-9
Cover Assembly 2-9

Spring 1-4, 2-2

Bracket 1-14, 2-10

Part
Number

139958
139959
139960
139961
139962
139989
139990
139991
139992
139997
142743
142800
142801
142802
142803
142806
142807
142808
142809
142810
142811
142812
142828
142829
142833
142834
142835
142838
14285
142840
142841
142842
142844
142845
142846
142847
142848
142849
142850
142852
142853
142855
142856
142857
142858
142859
142860
142861
142864
142865
142866
142867
142869
142871
142872
142873
142876
142877
142880
142882
142887
142888
142889
142890
142893
142895
142896
142897
142898
142899
142901
142910
142911
142912
142913
142915

Description and
Page Number

Disk 1-14, 2-10
Scale 2-10

Spacer 2-10

Pickup, Magnetic 2-10
Flywheel w/Block 1-14, 2-10
Post 2-10

Post 2-10

Post 1-8, 2-10

Button 1-14, 2-10
Washer, Spring 1-14, 2-10
Shim (.004") 2-3
Plate 1-8

Housing 1-14

Shaft 1-14

Screw, Set (10-32) 1-14
Shield 1-14

Bearing 1-14

Shield 1-14

Clamp 1-14

Shield 1-14

Stud 1-8

Stud 1-8

Pawl 1-8

Pin 1-8

Arm 1-14

Bail 1-8

Shaft 1-10

Spacer 1-14

Bearing 1-14

Clamp 1-14
Counterweight 1-14
Key 1-14

Spacer 1-14

Clip 1-14

Bracket 1-10

Shaft 1-10

Clamp 1-10

Wick, Felt 1-10
Clamp 1-10

Bracket 1-10

Stud 1-10

Bracket 1-10

Bracket 1-10

Spring  1-10

Block Assembly 1-12
Block 1-12

Plate 1-12

Plate 1-12

Stop 1-12

Screw (6-40 x 2-1/32 Hex) 1-12
Magnet Assembly 1-10
Yoke 1-10

Screw, Adjusting (4-40) 1-10
Armature 1-10
Armature 1-10

Arm, Detent 1-12
Spring 1-12

Post 1-16

Plate, Front 1-14
Clamp 1-14

Retainer 1-14

Wheel 1-12

Post 1-12, 1-18

Lid 1-12

Block 1-12

Spring 1-12

Shaft 1-12

Spring 1-12
Connector 1-2, 1-18
Connector 1-2

Plate 1-12

Stud 1-12

Plate 1-12

Bushing 1-12

Bumper, Rubber 1-16
Bracket. Mountina 1-2



5-4

Part
Number

142916
142917
142918
142921
143923
142924
142927
142928
142929
142932
142933
142939
142942
142946
142949
142950
142951
142952
142953
142954
142955
142956
142959
142961
142964
142965
142966
142970
142971
142972
142974
142975
142976
142977
142982
142893
142985
142988
142989
142991 **
142992
142994
142995
142996
142997
142998
143000
143001
143002
143003
143004
143006
143007
143014
143016
143017
143019
143020
143021
143026
143027
143028
143038
143039
143040
143041
143042
143043
143045
143048

Description and
Page Number

Guide 1-12

Cutter 1-12

Chute 1-12

Stud 1-12

Post 1-8

Roller 1-12

Bar 1-16

Bar 1-16

Cover 1-16

Stud 1-16

Box 1-16 .
Cable Assembly 1-2
Bracket, Tape Guide 1-12
Pawl 1-10

Pawl 1-10

Bar, Left 1-2

Bar, Right 1-2

Plate, Mounting 1-2
Post 1-2

Stud 1-2

Bracket, Left Rear 1-2
Bracket, Right Rear 1-2
Plate 1-2

Cable Assembly, Base 1-2
Board, Terminal 1-2
Board, Terminal 1-2
Resistor 1-2

Post 1-2

Strip, Rear 1-2

Strip, Front 1-2

Roller 1-4

Brake 1-4

Shaft 1-4

Reel, Tape 1-4

Guide, Tape 1-4

Guide 1-18

Cable Assembly, Motor 1-2
Cover w/Window 1-18
Window 1-18

Cover 1-20

Plate w/Post 1-10

Bar 1-10

Bar 1-10

Bar 1-10

Bar 1-10

Screw (6-40 x 3/8 Flat) 1-10
Contact Assembly 1-6
Bracket 1-6

Plate 1-4

Stud 1-6

Cover, Insulating 1-6
Lever w/Post 1-8
Pickup, Magnetic 1-18
Link w/Hub and Stud 1-8
Arm, Toggle 1-8

Arm 1-8

Spacer 1-8

Spacer 1-8

Plate w/Post and Stud 1-8
Eccentric 1-8, 1-12
Guide 1-12

Scale 1-8

Spacer 3-10

Hub 3-10

Ring, Retaining 1-12
Screw, Special (4-40) 1-18
Oiler, Felt 1-18
Bracket 1-18

Link w/Bushings 1-8
Spring 1- 8

11548

NUMERICAL INDEX (Continued)

Part
Number

143050
143052
143053
143054
143055
143061
150040
150411
150701
150845
150849
150850
150856
150857
150858
150859
150865
150866
150868
150869
150872
150873
150877
150879
150880
150881
150882
150884
150885
150948A
150950
150966
150976
150980
150995
150997
151073
151152
151171
151173
151176
151177
151179
151180
151182
151183
151185
151233
151329
151335
151346

151355
151359
151415
151453

151455
151606
151618
151620
151621

151622
151626
151630

151631
151632,

151633
151637

Description and
Page Number

Plate 1-10
Sprocket 3-8
Hub 3-8, 3-10
Sprocket 3-8
Belt 3-8
Sprocket, Driven
Screw (6-40 x5/8" Fil.) 3-2
Washer, Flat 2-7
Motor 3-12
Governor Assembly 3-14
Washer, Insulating 3-14
Plate, Insulating 3-14
Arm 3-14
Clamp 3-14
Bracket 3-14
Bracket 3-14
Screw, Clamping (4-40) 3-14
Clamp 3-14
Bushing, Insulating 3-14
Spring 3-14
Stud 3-14
Collar 3-12
Bracket 3-14
Cover 3-14
Spring, Brush 3-12
Spring, Brush 3-12
Brush 3-12
Mounting, Brush 3-12
Plate, Clamp 3-12
Plate, Identification 1-18
Plate, Identification 1-18
Insulator 1-2, 2-2
Bracket 3-2,3-16
Plate, Clamping 3-16
Bushing, Insulating 3-16
Fan 3-14
Screw (4-40 x 5/32Fil) 1-14, 2-6
Screw (4-40 x 3/16 Hex) 3-14
Contact 2-7
Screw, Contact 2-7
Base 2-7
Terminal 2-7
Terminal 2-7
Link 2-7
Washer, Fiber 2-7
Insulator 2-7
Guide 2-7
Washer, Flaot 2-2
Switch 2-2
Stud 2-2
Screw (6-40 x 3/8 Fil) 1-2, 2-2,
2-3, 2-9, 3-2, 3-10
Stud (6-40) 1-2
Cover 2-7
Block, Terminal 1-2, 2-2
Nut (10-32 Hex) 3-12
Spring 3-12
Screw (10-32 x 1/4 Hex) 1-12, 2-3
Screw (6-40 x 7/16 Fil) 2-3, 2-6
Strap 3-2,3-12
Screw (6-40 x 3/4 Rd) 3-2,3-12
Nut (6-32 Sq) 3-2,3-12
Terminal 1-2, 2-2, 3-2,3-12
Screw (6-40 x 1/4 Hex) 1-2, 1-12,
1-14, 1-18, 2-10,3-12
Screw (6-40 x 5/16 Hex) 1-10,
2-2,3-16
Screw (6-40 x 1/4 Hex) 2-3
Bearing, Ball 1-14
Screw (4-40 x 1/4 Fil) 1-10, 1-14,
2-2, 2-3, 2-7, 2-8, 2-9,3-2,3-14

Part
Number

151642
151657
151658

151659

151660
151661

151685
151686
151687
151690
151692
151693
151694
151721
151722
151723
151724

151731
151795
151820
151880
151920
151922
151923
151924
151925
151926
151927
151927
152426
152459
152495
153030
153031
153049
153101
153102
153103
153114
153442
154375
154399
154661
154697
155752
156536
156632
156740
156768
156770
156993
161238
161579
161580
162861
163267
163268
163269
164479
170752
170754
170756
170760
170764
170766
171190
171692

Description and
Page Number

Screw (6-40 x 3/4 Fil) 3-12
(6-40 x 1/4 Fil) 1-2, 2-2, 2-3, 2-5
Screw (6-40 x 5/16 Fil) 1-10, 1-12
1-18, 2-7, 2-8,3-12

Screw (6-40 x 1/2 Fil) 3-14
Screw (6-40 x 7/8 Fil) 1-14. 2-10
Screw (6-40 x 1 Fil) 2-2,3-12,3-14,
3-16

Screw (4-40 x 5/16 Fil) 2-7

Screw (4-40 x 3/8 Fil) 2-6, 3-2
Screw (4-40 x 7/16 Fil) 1-12
Screw (10-32 x 5/16 Fil) 2-2
Screw (6-40 x 3/16 Fil) 2-3, 3-2
Screw (6-40 x 9/16 Fil) 2-9, 3-6
Screw (640 x 11/32 Fil) 1-12
Screw (6-40 x 3/4 Hex) 3-6, 3-10
Screw (640 x 3/16 Hex) 1-12
Screw (10-32 x 3/8 Hex) 1-2, 2-2
Screw (10-32 x 5/8 Hex) 1-2, 1-8,
2-2, 3-8

Screw (4-40 x 7/8 Fil) 2-7

Motor 3-2

Spring 2-7

Nut (4-40 Hex) 1-6, 1-14

Plate 3-2

Clamp 3-2

Relay 3-2

Plate 3-2

Clamp 3-2

Nut (4-40 Spl) 3-2

Cable 3-2

Washer, Bearing 3-2

Nut, Self Locking 1-14

Bracket 3-16

Bushing 3-14

Mount 3-2,3-12

Bushing 3-12

Washer, Fiber 3-2

Grommet 3-12

Screw, Set (8-32) 3-12

Screw, Self Tapping 3-12

Wire Assembly 3-12

Screw (10-32 x 1/2 Hex) 1-2, 1-10
Backstop 3-14

Plate, Identification 1-20
Rectifier 1-2

Grommet, Rubber 1-2

Sleeve, Insulating 1-2, 1-18
Screw (4-40 x 1/8 Fil) 1-12
Screw (6-40 x 13/32 Hex) 1-10
Screw (6-40 x 7/32 Hex) 1-6
Screw (8-32 x 9/32 Hex) 1-2
Plate, Identification 1-20

Nut, Speed 1-20

Connector 1-8

Capacitor 3-16

Resistor 3-16

Screw (6-40 x 1-7/16 Fil) 3-16
Wire w/Terminal 3-16

Wire w/Terminal 3-16

Wire w/Terminals 3-16

Terminal 3-16

Plate, Rear 1-8

Bracket 1-18

Bracket 1-8

Plates 1-12

Motor 3-2

Spacer 1-12

Sprocket 3-8

Shaft

CHANGE 5



